
Slurry Dewatering in Pipe Jacking Industry

Shih-Yun Liu

Submitted in accordance with the requirements for the degree of

Doctor of Philosophy

The University of Leeds

School of Civil Engineering

December 2010



To my mother and to the memory of my father

䘊俵㒠䤓䓇䓇恮ⵌⵌ

䓇䓇:

⇯挲ₜ㢾㈗勿㢝䤓⏡⷟⋩Ⓙℕ.Ⅵ䍉⇯帏⥭₏⊚◩⭺⸇⇜.㼡㦘⇯䤓㞾㖐,抨檔ₜ

♾厌䤓↊╨㢾䎰㽤⸛㒟䤓.䦇≰⦷♵₏⊚₥䟛䤓⇯,♾ⅴ⒕℺抨↌㰽劏.

₥䈟.



i

Declaration

The candidate confirms that the work submitted is his own and that

appropriate credit has been given where reference has been made to the

work of others.

This copy has been supplied on the understanding that it is copyright

material and that no quotation from the thesis may be published without

proper acknowledgement.

© 2010 The University of Leeds and Shih-Yun Liu
[...]
between the solids and the suspending liquid for the separation to take place.



-35-

Figure 2- 13 Classification of solid-liquid separation processes

Solid-liquid
separation

Sedimentation
Methods Filtrationmethods

Flotation Gravity
sedimentation

Centrifugal
sedimentation

Forcefield
Cake filtration Deep bed filtration

Fixedwall Rotatingwall
Vacuum Pressure Centrifugal

Hydrocyclones Sedimenting
centrifuges

Thickeners Clarifiers Magnetic Electrical

Air Electroytic



-36-

In the filtration group the particles are contained by a medium and the liquid is

allowed to flow freely through the medium. Density difference is not important in

this group. A continuous operation is not easy to achieve as the medium has to

be cleaned by back washing to reduce clogging. Further the costs may be high

as the medium has to be replaced.

2.4.2 Flotation

Flotation is a separation process based on the attachment of air or gas bubbles

to hydrophobic particles (water-hating, e.g. emulsion paint or mayonnaise), which

are then carried to the liquid surface. The process consists of two stages: the

production of suitably small bubbles and their attachment to the particles.

Depending on the method of bubble production, flotation is classified as

dispersed air, dissolved air or electrolytic. Typically bubbles produced are in the

range of 30 - 1000 µm diameter and are able to push particle sizes from 300 to

2000 µm upward (Svarovsky, 2000; Tarleton and Wakeman, 2007).

For successful flotation a particle has a net density less than that of water so

that the particle can be pushed upward through the slurry by the attached air

bubble (Binnie, 2002). Flint and Howarth (1971) indicated that a reduction in

bubble size increases the float efficiency for fine particles. Hanumanth and

Williams (1988) suggested it is necessary to flocculate the fine or colloidal

particles to initiate formation of flocs and enhance its attachment to bubbles

during flotation. It implies the size of particle needs to be larger than the rising

bubble and the floating force needs to be larger than particle weight. The



-37-

bubbles produced from electrolysis can be smaller than 50 - 30 µm (Svarovsky,

2000; Tarleton and Wakeman, 2007).

Flotation is generally known to be the most appropriate method for the

concentration of fine mineral particles. The method is based on passing bubble

streams through a particle suspension where hydrophobic* particles are picked

up by the individual bubbles and transferred to the concentrate (Bournival and

Ata, 2010). For many years, flotation has been extensively used for separating

hydrophobic particles (e.g. coal, bitumen, galena, talc) (Tao et al., 2002; Tu et

al., 2005; Bournival and Ata, 2010; Zbik and Smart, 2005). However, clays

exhibit properties intermediate between hydrophobic and hydrophilic**

behaviour. Therefore, flotation separation may not be suitable in the pipe

jacking industry.

*Hydrophobic particles such as quartz suspension which are repelled by water.

**Hydrophilic particles such as soap which are attracted and dissolve well within water.

2.4.3 Gravity sedimentation

Gravity sedimentation is used along with chemicals (coagulants and flocculants)

to enhance the efficiency of sedimentation. The theory and principle of

coagulation and flocculation are discussed in section 5.1. There are two main

kinds of gravity sedimentation – clarification and thickening. If the purpose is to

clarify the liquid, the process is called clarification. The main purpose for the

thickening process is to produce a highly concentrated slurry.



-38-

Common clarification methods use horizontal flow in circular or rectangular

vessels and are capable of removing particle sizes ranging between 1 - 50 µm.

A typical design is shown in Figure 2- 14. It has a rectangular basin with feed at

one end and overflow at the other end. The slurry is mixed with coagulant or

flocculant and then passed through to the settling area. Sedimentation occurs

as the slurry flows through the settling zone. The solids are discharged from the

underflow. The supernatant overflows to the weir. The key principle in the

design is that the solids need to settle before they reach the overflow to the weir.

In that case supernatant can be obtained free of solid particles (Qasim, 1999;

Svarovsky, 2000; Tarleton and Wakeman, 2007). The clarification may be

feasible for pipe jacking industry as slurry pre-treatment is able to reduce the

amount of slurry sent to centrifuge.

Figure 2- 14 Rectangular basin clarification (Tarleton and Wakeman, 2007)

The most common thickener is the circular basin (Figure 2- 15) which separates

particle sizes in the range of 0.1 - 500 µm. The slurry is mixed with coagulant or



-39-

flocculant before it enters the central feed. The particles in the feed settle until a

certain thickness is achieved. Solid concentration increases with depth. The

thickening process takes place until it reaches a depth where the density is

stable throughout the solid mass. The solid accumulates in the settling zone

and discharges from the underflow. The clarified water overflows the weir

around the basin. The key principles in the design are the area and depth of the

thickener and retention time to concentrate the solids (Svarovsky, 2000; Binnie,

2002; Tarleton and Wakeman, 2007). It may be possible to apply a thickener in

the pipe jacking industry as slurry pre-treatment is able to concentrate the solid

in the slurry sent to a centrifuge.

Figure 2- 15 Circular basin thickener (Svarovsky, 2000)

A high rate lamella clarifier was introduced in 1973 (Wenk, 1990). It has a series

of inclined parallel plates inside the clarifier. The total settling area (c) is the

sum of the vertical projected area (b) of the individual plates (a) (see Figure 2-



-40-

16). Therefore a lamella clarifier reduces the land space required for particles

settling.

Figure 2- 16 Concept of projected settling area of lamella plates

The plates also help the sedimentation process (Tebbutt, 1998; Letterman,

1999; Svarovsky, 2000; Tarleton and Wakeman, 2007). In a typical counter

current lamella clarifier (Figure 2- 17), the flocculated slurry flows upward

between the plates while the solids settle out onto the plate surfaces and slide

down into the sludge hopper. The supernatant collects at the top (Tebbutt, 1998;

Svarovsky, 2000; Tarleton and Wakeman, 2007). The lamella clarifier may be

feasible for the pipe jacking industry as slurry pre-treatment can reduce the

amount of slurry sent to centrifuge.



-41-

Figure 2- 17 Typical lamella clarifier (Tarleton and Wakeman, 2007)

Some research has been undertaken to reduce the effluent SS (suspended

solid) value using a flocculate-clarifier (Anderson and Gould, 1945; Busch and

Irvine, 1980; Parker, 1983; Parker and Stenquist, 1986). Parker et al.(1996)

reported that low effluent SS levels (average values of 10 mg/l) are realistically

achieved by a flocculate-clarifier in activated-sludge plant. Phiri et al.(1996)

indicated an optimum inlet nozzle diameter significantly affected the hydraulic

detention and solids removal interrelationships in hoppered spiral flow clarifiers.

Gasperi et al. (2010) showed that lamella clarifiers were very efficient for Total

Suspended Solids (TSS) removal (median rates were evaluated at 86%) in a

wastewater treatment plants. Saleh and Hamoda (1999) described how solids

removal efficiency increased as the hydraulic residence time was increased or

as the surface loading rate was decreased by applying inclined plate settlers.

The effects of flocculant type (anionic, cationic and non-ionic), hydrolysable

metal ions addition (e.g. Ca+2, Mn+2, Na+1), pH and mixing conditions on

flocculation performance (e.g. zeta potential*) and dewatering behaviour (e.g.



-42-

settling rate, final sediment bed height) of clay particle (kaolinite and smectite)

have been reported (Levy et al., 1995; Sworska et al., 2000a, Sworska et al.,

2000b; Mpofu et al., 2003a; Mpofu et al., 2003b; Dixon et al., 2004; Mpofu et al.,

2004; Mpofu et al., 2005; McFarlane et al., 2006; Addai-Mensah, 2007). The

findings are that hydrolysable metal ion (coagulant) adsorption onto clay

particles is strongly pH-dependent, and significantly influences the dewatering

behaviour. There is an optimum concentration for coagulant and flocculant

because increasing the metal ion and flocculant concentration above or

decreasing below a certain value adversely affected the flocculation

performance and causes the settling rate to decrease. The zeta potential*

decreases dramatically in the presence of metal ions and is pH dependent but

independent of metal ion-type or flocculant concentration on different clays.

Flocculant charge density and molecular weight affect the optimal flocculation

concentration range (Levy et al., 1995). In more concentrated polymer solutions

a higher polymer dosage and a higher stirrer speed is required (Sworska et al.,

2000b). Increasing alum dose adversely affects the solids content and

centrifugal dewatering behaviour of kaolinite sludges (Tambo and Watanabe,

1979; Dixon et al., 2004). This is due to the yield stress of aggregates reaching

high values at relatively low solids content (Dixon et al., 2004).

*Zeta potential is a scientific term for electrokinetic potential in colloidal systems. Colloids with

high zeta potential (negative or positive) are electrically stabilized while colloids with low zeta

potentials tend to coagulate or flocculate.

2.4.4 Centrifugal sedimentation

There are two separation systems based on the effect of centrifugal forces:

hydrocyclones and sedimenting centrifuges (e.g. tabular bowl, basket, disc and



-43-

decanting centrifuges etc). The main difference between these two is

hydrocyclones do not have any rotating parts and sedimenting centrifuges do.

More hydrocyclone and decanting centrifuge details are described in section

2.2.2. The main difference between tabular bowl, basket, disc and decanting

centrifuges are summarized in Table 2- 3.

Table 2- 3 Basic characteristics of sedimenting centrifuges (Svarovsky, 2000;
Tarleton and Wakeman, 2007)

Tabular bowl
centrifuge

Basket
centrifuge Disc centrifuge Decanting

centrifuge

Centrifugal
force (g) 14000-65000 Up to 1600 Up to 14000 2000-6000

Throughput
(m3 / h) 4-6 6-10 200 100

Typical
particle size
(µm)

0.1-100 0.1-100 0.1-100 1-5000

Feed
concentration
range
(% w/w)

<5 <5

Ejecting
type

Nozzle
type

4-40
0.05-2 0.5-10

Operation
condition

Batch
operation
and manual
discharge

Semi-
continuous
operation
and
intermittent
discharge

Manual
discharge

Continuous
discharge

Continuous
operation
and
discharge

The efficiency of tubular bowl centrifuge separation is significantly influenced by

solids accumulating at the wall due to the narrowness of the bowl and its

throughput is restricted to less than 4 - 6 m3/h. In order to avoid the necessity

for excessively frequent cleaning, tubular bowl centrifuges are usually used with

suspensions which contain less than 1% v/v of solids or dry solid yields of up to

4 kg per batch (Svarovsky, 2000; Tarleton and Wakeman, 2007). Tubular bowl



-44-

centrifuges are the most efficient of all industrial sedimenting centrifuges

because of their high speed and relatively thin settling zone. However, the low

throughput, low feed solid concentration, batch operation and manual discharge

are not suitable for pipe jacking process. This is because of pipe jacking

process is a continuous process with high slurry feed rate.

The basket bowl centrifuge works on similar principles to the tubular bowl

centrifuge. The operating centrifugal force is relatively low (around 1600 g) with

typical flow rates of between 6 and 10 m3/h. The feed solid content in basket

centrifuges is usually low (3 - 5% w/w), again to prevent frequent cleaning. The

supernatant liquid remaining in the bowl is siphoned off using a skimmer pipe

and the solids on the wall are removed automatically with a plough, sometimes

at a reduced bowl speed (Svarovsky, 2000; Tarleton and Wakeman, 2007). The

low g-forces and low feed solid concentration are the main challenge if applied

to the pipe jacking process.

Disc centrifuges are operated at speeds up to 14000 g with throughput up to

200 m3/h. In nozzle-type disc centrifuges (Figure 2- 18) the particles accumulate

on the underside of the discs and are automatically discharged through nozzles.

In ejecting-type disc centrifuges the thickened solids remain in the bowl until the

solids handling capacity of the centrifuge is reached. At this point rotation stops

and the trapped solid is manually removal of the bowl (Svarovsky, 2000;

Tarleton and Wakeman, 2007). The nozzle-type disc centrifuge may be applied

to pipe jacking processes. However, the medium solid concentration feed

loading (10 % w/w) might be the challenge, mechanical cleaning can be difficult



-45-

due to close stacking of conical discs and the cake may break down or de-

aggregate under the shear forces of nozzle discharge.

Figure 2- 18 A typical nozzle discharge disc centrifuge (Tarleton and Wakeman,
2007)

Some flocculants are often to be added to the feed upstream of the centrifuge.

Svarovsky (2000) summarized a schematic classification of the centrifuge

equipment (scroll type including decanting centrifuges), particle size and flow

rate shown in Figure 2- 19 and also indicated that sedimenting centrifuges are

suitable for slurries that have flocculants added to the feed upstream due to the

lack of shear in the flow.



-46-

Figure 2- 19 Performance of various centrifugal sedimentation equipment
(Svarovsky, 2000)

For many years, centrifugal sedimentation with flocculant aid has been

extensively used and focused on the decrease of pollutants (parameter index,

e.g. COD, BOD) in the supernatant. However, few studies have been devoted

to the application of centrifugal sedimentation on the cake from separation. Until

now there has very little research into solids separation in the pipe jacking

industry. The relevant research into solid-liquid separation using centrifuges in

other industries are described as follows.

Sneath et al. (1988) showed the proportion of solids removed by a decanting

centrifuge increased with increasing raw piggery slurry dry matter. Wright (1993)

indicated increased feed concentration improves plant throughput by increasing

solids concentration of the feed slurry with basket batch filtering centrifuges.

Leung and Shapiro (1999) and Peeters and Weis (2004) reported an optimum

weir height near the cake discharge can improve the efficiency of a decanting

centrifuge. The scrolling torque (a force that causes particles to spin around an



-47-

axis) required for the conveyor is proportional to the cake dryness produced by

a decanting centrifuge (Leung, 1998; Walker, 2000a; Walker, 2000b). Borán et

al. (2009) stated It was possible to increase dry solids content in dewatered

sludge by 10% at most in mechanical sludge dewatering by using flocculant.

Burke et al. (2010) found a higher flocculant dosage resulted in solids re-

dispersing into solution in organic slurries tests.

2.4.5 Force field

Magnetic and electric force fields have been used to improve separation

processes in recent years. In the magnetic separator, material is passed

through the field of an electromagnet to remove ferromagnetic particles from

suspension. In the electric field, particles are polarised by redistribution of their

surface and/or internal charge and separated by differences in the electrical

properties of the materials. Due to the slow electrokinetic reaction, the treatment

time can take considerable time, sometimes hours or days depending on the

electrode material and configurations. (Grundl and Michalski, 1996; Shang and

Lo, 1997). The treatment time can be reduced by increasing the operating

voltage with a high energy consumption. Another phenomenon is the pH of the